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Marker Marker
Type | Ref | Tre | X-walug | ¥-value | _Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result |
ML T 2.403152 GHz 7.34 dém ML L 2.44016 GHz 7.48 dem
Dz M1 1 1.664 MHz 0.02 dB D2 M1 1 1.656 MHz -0.18 d8
L )il J [ EERRRRE ) L ] QR e
5 auw.2023 21

6 dB Bandwidth Plot on Channel 76

Spectrum

@

Ref Level 30,00 dBm
jo Att 20 dB

Offset 31.20 db & RBW 100 kHz

SWT 1ms @ VBW 300 kHz  Mode Sweep

@ 1Pk View

M1[1] 6.80 db
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0.05 dB|
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\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

<8Mbps>

6 dB Bandwidth Plot on Channel 02

6 dB Bandwidth Plot on Channel 39

Spectrum o Spectrum o
Ref Level 30,00 dém  Offset 31.20 dB & RBW 100 kHz Ref Level 30.00 dém  Offset 31.20 dB @ RBW 100 kHz
o att 20d8  SWT  1.1ms & VBW 300 kHz  Mode Sweep o att 2008 SWT  1.1ms @ VBW 300 kHz Mode Sweep
@17k View @17k View
M1[1] 7.12 aBm| ML) .79 dBm|
2.4036640 GHz 2.4406640 GHz|
20 dam: D2[1] 0.15 dB 20 dam: D2[1] 1.0 dB
- 992.0 kHz 688.0 kHz
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e AT Wb o o P S
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-30 dBm f -30 dm
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Marker Marker
Type | Ref | Tre | X-walug | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML T 2.403664 GHz 7.12 dém ML 2.440664 GHz 6.79 dBm
D2 M1 1 902.0 kHz 0.15 d8 D2 M1 1 688.0 kHz -1.30 d8
—
J SRR e L ] CEEEREE )

6 dB Bandwidth Plot on Channel 76

Spectrum

Ref Level 30,00 dBm
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Offset 31.20 db & RBW 100 kHz

o att 20d8  SWT  1.ims e VBW 300 kHz _Mode Sweep
(@ 1Pk View
‘ Mi[1] 6.45 dBm)
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Marker
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D2 M1 1 672.0 kHz 0.00 d&
L I J CHRRRLED e
Date: 2.JUN.2023 22:13:54
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SPORTON LAB. FCC RAD'O TEST REPORT Report No. : FR2D0206-01B

99% Occupied Bandwidth

<4Mbps>

99% Occupied Bandwidth Plot on Channel 02 99% Occupied Plot Bandwidth on Channel 39

Spectrum {“l;? Spectrum l“\%‘.‘
Ref Level 30.00 dém  Offset 31.20 dB = RBW 100 KHz Ref Level 30.00 dem  Offset 31,20 db & RBW 100 kHz
o att 20ds__ SWT Lms @ VBW 300 kHz _Mode Sweep o att 20 8 SWT 1ms @ VBW 300 kHz _Made Sweep
(@152 Max (@152 Max
M 13.47 dém MI1] 14.06 dBm
. 2.40424780 GHz 2.44124780 GHz
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML i 2.4042478 GHz 13.47 dem ML 1 2.4412478 GHz 14.06 dém
1 1 2.40277722 GHz -0.58 dem Occ Bw 2.405594406 MHz L 1 2.43977722 GHz 0.04 dém Oce Bw 2.413586414 MHz
T2 1 240518282 GHz 0.17 dém T2 1 2.44219081 GHz 0.38 dém
il il
L i J SN L]

|
L JL J

99% Occupied Bandwidth Plot on Channel 76

Spectrum {‘%ﬂ
Ref Level 30,00 dém Offset 31.20 dB & RBW 100 kHz
o Att 20dB  SWT 1ms & VBW 300 kHz  Mode Sweep
@153 Max
ML) 19.23 dBm|
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x
o = —
A =t
. I,
r hY
/ \
10 dl \‘A
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] \
30 d
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g A M for TR N S
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CF 2.478 GHz 1001 pts Span 8.0 MHz
Marker
Type | Ret | Tre | X-value | ¥-value | Function | Function Result |
M1 1 2.4782478 GHz 13.23 dém
T1 1 2.47677722 GHz -0.72 dam Occ Bw 2.405594406 MHz
T2 1 2,47918282 GHz -0.06 dém
L JU ] T 98

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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SPORTON LAB. FCC RAD'O TEST REPORT Report No. : FR2D0206-01B

<8Mbps>

99% Occupied Bandwidth Plot on Channel 02 99% Occupied Plot Bandwidth on Channel 39

Spectrum [“l;? Spectrum [“%,“
Ref Level 30.00 dem  Offset 31.20 0B @ RBW 100 Kz Ref Level 30.00 dem  Offset 31.20 dB @ RBW 100 kHz
o att 208 SWT _ 1.1ms @ VBW 300 kHz _Mode Sweep o att 208 SWT  1.1ms @ VBW 300 kHz _Mode Sweep
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M1 T 2.40424 GHiz 13.37 dem M1 1 2.44124 Gz 13,48 dem
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T2 1 2.4063656 GHz -2.46 deém 12 1 2.4433497 GHz -2.23 dBm

J

99% Occupied Bandwidth Plot on Channel 76

Spectrum [v
Ref Level 30,00 dBm  Offset 31.20 0B & RBW 100 kHz
fo ALt 20 dB  SWT 1.1ms & VBW 300 kHz Mode Sweep
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Power Spectral Density (dBm/3kHz)

<4Mbps>

Power Density (dBm/3kHz) Plot Channel 02 Power Density (dBm/3kHz) Plot Channel 39

Spectrum

[“l;? Spectrum [“%,“
Ref Level 30,00 dm  Offset 31.20 db & RBW 3 kHz Ref Level 30.00 dém  Offset 31.20 db & RBW 3 kHz
Jo At 20dB  SWT  27.Bms @ VBW 10 kHz  Mode Sweep |o Att 20dB  SWT  27.6ms @ YBW 10kHz Mode Sweep
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20 di 20 dim
10 di 10 dem
|

0 di

M1

,Dm T 10 J‘ 'll " TR 10 dam T | il J |1.u1IJ’ J‘L".. ol oy
O A 0 2 T AR SR W E L BT T
il u R | u TR

-30 dem

-40 dl -40 dBm-

<50 d <50 dém-

0 d 60 dBm

CF 2,304 GHz 1001 pts Span 2.496 MHz CF 2.441 GHz 1001 pts Span 2.484 MHz
Marker Marker

Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-valug | Function | Function Result |
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Power Density (dBm/3kHz Plot Channel 76

Spectrum [“%'
Ref Level 30,00 dém Offset 31.20 dB & RBW 3 kHz
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SPORTON LAB.
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Report No. : FR2D0206-01B

<8Mbps>

Power Density (dBm/3kHz) Plot Channel 02

Power Density (dBm/3kHz) Plot Channel 39

Spectrum

=

Ref Level 30,00 dBm Offset 31.20 B & RBW 3 kHz

Spectrum o

Ref Level 30.00 d8m  Offset 31.20 dB & RBW 3 kHz
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Power Density (dBm/3kHz Plot Channel 76
Spectrum @
Ref Level 30,00 dEm Offset 31.20 dBé » RBW 3 kHz
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Band Edge and Spurious Emission

<4Mbps>

Channel 02

100kHz PSD reference Level Plot Low Channel Plot

Spectrum mv] Spectrum né]

Ref Level 30.00 dbm _ OFfsst 31.20 a6 & RBW 100 kHz Ref Level 30.00 dém  Offset 31.20 0B & RBW 100 KHz
e att 20¢E SWT 1ms @ VBW 300 kHz _Mode Sweep e att 20 dB_ SWT 8 ms @ VBW 300 kHz _Mode Sweep
@ 1Pk Max @ 1Pk View
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Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot

Spectrum mv] Spectrum mv]
RefLevel 30.00 dBm  Offset 31.20 dB & RBW 100 kHz RefLevel 30.00 dBm  Offset 31.20 dB & RBW 100 kHz
o Att 20d8 SWT  30.1ms @ VBW 300 kHz Maode Sweep o Att 20d8  SWT 255 ms @ VBW 300 kHz Maode Sweep
@ 1Pk View @ 1Pk View
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Marker Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
Type | Ref | Trc X-value | ¥-value | Function | Function Result | ML 1 2.40373 GHz 12.90 dBm
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— —_—
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Channel 39

100kHz PSD reference Level Plot Middle Channel Plot

Spectrum 'I;'-]

RefLevel 30.00 dém Offset 31.20 dB & RBW 100 kHz
Jo Att 20 dB  SWT 1ms & VBW 300 kHz  Mode Sweep

m1[1] 13.50 dBm|
2.44124570 GHz

[0

CF 2.441 GHz 1001 pts Span 2.484 MHz
Marker,
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 2.4412457 GHz 13.50 dBm

) ()

Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot

Spectrum 'I;'-] Spectrum 'I;'-]
Ref Level 30.00 dBm  Offset 31.20 B = RBW 100 kHz Ref Level 30.00 dBm  Offset 31.20 B = RBW 100 kHz
o Att 20d8 SWT  30.1ms @ VBW 300 kHz Maode Sweep o Att 20d8  SWT 255 ms @ VBW 300 kHz Maode Sweep
@ 1Pk View @ 1Pk View
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

Channel 76

100kHz PSD reference Level Plot

High Channel Plot

Spectrum

mv] Spectrum mv]
Ref Level 30.00 dBm  Offset 31.20 B = RBW 100 kHz Ref Level 30.00 dBm  Offset 31.20 B = RBW 100 kHz
o Att 20d8  SWT 1ms @ VBW 300 kHz Maode Sweep o Att 20d8  SWT 8ms @ VBW 300 kHz  Mode Sweep
@ 1Pk Max @ 1Pk View
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Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 2.4782458 GHz 12.84 dbm M1 1 2.4879025 GHz -36.90 dBbm

) ¥

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

=)

Spectrum

Ref Level 30.00 dBm
Jo Att 20 dB

Offset 31.20 dB & RBW 100 kHz
BWT 30.1 ms & VBW 300 kHz

Mode Sweep

=)

Ref Level 30.00 dBm
jo Att 20 dB

Offset 31.20 dB & RBW 100 kHz

BWT 255 ms @ VBW 300 kHz  Mode Sweep

(@ 1Pk View

m1[1] 7.59 dBm)
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M1[1] 10.25 dBm)|

. 2.477680 GHz|
20 33.01 dBm)|
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Start 1.0 GHz
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Marker,
Type | Ref | Trc | X-value |
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Function | Function Result |

Stop 26.5 GHz

Marker,

Type | Ref | Trc | X-value |
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Y-value |
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-33.01 dbm

Function | Function Result |

M2
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SPORTON LAB.
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Report No. : FR2D0206-01B

<8Mbps>

Channel 02

100kHz PSD reference Level Plot

Low Channel Plot

Spectrum mv] Spectrum mv]
Ref Level 30.00 dBm  Offset 31.20 B = RBW 100 kHz Ref Level 30.00 dBm  Offset 31.20 B = RBW 100 kHz
o Att 20d8  SWT 1ms @ VBW 300 kHz Maode Sweep o Att 20d8  SWT 8ms @ VBW 300 kHz  Mode Sweep
(@ 17k Max (@ 17k vView
M1[1] 13.50 dBm)| M1[1] 37.48 dBm)|
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n 20 di
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
ML 1 2.4042476 GHz 13.50 dBm ML 1 2.3936025 GHz -37.49 dbm

)

)

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum mv] Spectrum mv]
Ref Level 30.00 dBm  Offset 31.20 B = RBW 100 kHz Ref Level 30.00 dBm  Offset 31.20 B = RBW 100 kHz
o Att 20d8 SWT  30.1ms @ VBW 300 kHz Maode Sweep o Att 20d8  SWT 255 ms @ VBW 300 kHz Maode Sweep
@ 1Pk View @ 1Pk View
mM1[1] 37.23 dBm| M1i[1] 12.53 dBm|
886.4650 MHz - 2.403730 GHz|
20 M1 m2[1] 31.74 dBm
6.271100 GHz|
10 d
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D1 -6.500 dem
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20 d
30 di
-50 der
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Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz | || Marker
Marker Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | ML 1 2.40373 GHz 12.53 dBm
M1 1 B886.465 MHz -37.23 dBm M2 1 6.2711 GHz -31.74 dbm
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Channel 39

100kHz PSD reference Level Plot

Middle Channel Plot

Spectrum

=)

Ref Level 30.00 dBm
Jo Att 20 dB

Offset 31.20 dB & RBW 100 kHz
BWT 1ms & VBW 300 kHz

Mode Sweep

mM1[1]
2.441

13.51 dBm)|
24780 GHz|

A

iAo}

CF 2.441 GHz

1001 pts

Span 8.0 MHz

Marker

X-value | ¥-value | Function | Function Result

Type | Ref | Trc |
M1 1

I

2.4412478 GHz 13.51 dBm

)

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

=)

Ref Level 30.00 dBm
Jo Att 20 dB

Offset 31.20 dB & RBW 100 kHz
BWT 30.1 ms & VBW 300 kHz

Mode Sweep

Ref Level
jo Att

Spectrum

=)

30.00 dBm
20 dB

Offset 31.20 dB & RBW 100 kHz

BWT 255 ms @ VBW 300 kHz  Mode Sweep

(@ 1Pk View

mM1[1]
024

36.79 dBm)|

3590 MHz|

M1[1] 11.60 dBm)|
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20 dB

m2[1] 32.77 dBm)|
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30001 pts Stop 26.5 GHz
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

Channel 76

100kHz PSD reference Level Plot

High Channel Plot

Spectrum mv] Spectrum mv]
Ref Level 30.00 dBm  Offset 31.20 B = RBW 100 kHz Ref Level 30.00 dBm  Offset 31.20 B = RBW 100 kHz
o Att 20d8  SWT 1ms @ VBW 300 kHz Maode Sweep o Att 20d8  SWT 8ms @ VBW 300 kHz  Mode Sweep
@ 1Pk Max @ 1Pk View
M1[1] 2.59 dBm)| M1[1] 37.12 dBm)|
2.47824780 GHz| 2.48472290 GHz|
20 di
M1
X
! ey 10 dr 'If
| A LA L:
R e SVAY P A
0 dem == = T 0 dem
Y, 2 /
ind — . 10 d
7 N / \
-20 d { = -20 der] i
0oL A 0 |
7 [\ f \
v
i ) indl LT T | il gl Ll b et ke PR
w— L WY ) lalanaoald W s L)
-50 di 50 di
-60 di -60 di
F1
1
CF 2.478 GHz 1001 pts Span 8.0 MHz | | [l Start 2.473 GHz 8001 pts Stop 2.508 GHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 2.4782478 GHz 12.59 dBm M1 1 2.4847220 GHz -37.12 dBm

)

( I

16:16

)

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum

=)

Ref Level 30.00 dBm
Jo Att 20 dB

Offset 31.20 dB & RBW 100 kHz

BWT

30.1 ms & VBW 300 kHz

Mode Sweep

Spectrum

=)

Ref Level 30.00 dBm
jo Att 20 dB

Offset 31.20 dB & RBW 100 kHz

BWT

255 ms & VBW 300 kHz

Mode Sweep

(@ 1Pk View

mM1[1]

33.75 dBm)|
720.0830 MHz|

M1[1]

20 dB

mM2[1]

11.82 dBm)|
2.478530 GHz|
32.13 dBm)|
6.597490 GHz|

D1 -7.410 de

Start 1.0 GHz

30001 pts

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

Marker

X-value |

¥-value | Function |

Function Result |

Type | Ref | Trc |
M1 1

720.083 MHz

-33.75 dbm

Marker,
Type | Ref | Trc |
M1 1

X-value |

Y-value |

Function |

Stop 26.5 GHz

Function Result |

M2 1

2.47853 GHz
6.59749 GHz

11.82 dbm
-32.13 dbm

( )| )

( )| )

22:16:03

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-8 12 of 12



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL : 886-3-327-0868 Page Number :BlofB1
FAX . 886-3-327-0855



EUT Information

Report NO : 2D0206-01
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
Joal
° e,
'E 504 et : CISPR-Ave Limitiat Main Plorts
[ s TR O N A " (UL TS S S 4
g 1 "’~‘
40T @ . *
IS 2 *
30T 4
20T
10t
0 } } } —+— } } } } —+—— } } |
150k 30040000 8001M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.183750 25.98 54.31 28.33 | L1 OFF 19.9
0.183750 36.40 64.31 2791 | L1 OFF 19.9
0.206250 28.66 53.36 24.70 | L1 OFF 19.9
0.206250 39.71 63.36 23.65 | L1 OFF 19.9
0.361500 25.26 48.69 2343 | L1 OFF 19.9
0.361500 33.92 58.69 24.77 | L1 OFF 19.9
0.897000 25.81 46.00 20.19 | L1 OFF 19.9
0.897000 38.51 56.00 1749 | L1 OFF 19.9
1.034250 27.01 46.00 18.99 | L1 OFF 19.9
1.034250 40.91 56.00 15.09 | L1 OFF 19.9
1.144500 27.59 46.00 18.41 | L1 OFF 19.9
1.144500 42.04 56.00 13.96 | L1 OFF 19.9
1.279500 28.44 46.00 1756 | L1 OFF 19.9
1.279500 43.68 56.00 12.32 | L1 OFF 19.9
1.378500 29.29 46.00 16.71 | L1 OFF 19.9
1.378500 44.60 56.00 11.40 | L1 OFF 19.9
1.554000 29.94 46.00 16.06 | L1 OFF 19.9
1.554000 45.48 56.00 1052 | L1 OFF 19.9
1.689000 29.56 46.00 16.44 | L1 OFF 19.9
1.689000 44.92 56.00 11.08 | L1 OFF 19.9
1.830750 29.16 46.00 16.84 | L1 OFF 19.9




1.830750 43.42 --- 56.00 1258 | L1 OFF 19.9
2.037750 --- 27.32 46.00 18.68 | L1 OFF 19.9
2.037750 38.76 --- 56.00 17.24 | L1 OFF 19.9
2.179500 --- 25.85 46.00 20.15 | L1 OFF 19.9
2.179500 34.10 --- 56.00 21.90 | L1 OFF 19.9
10.340250 --- 27.18 50.00 22.82 | L1 OFF 20.3
10.340250 29.89 --- 60.00 30.11 | L1 OFF 20.3




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

2D0206-01
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR:OP LimitatMaimn Plorts

i T e L CISPR-Ave Limitiat Main Plorts
T .”“‘
401 0 * *
1 .
30t 0 3
20t
10T
0 } } } —+— } } } +— } }
150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.190500 27.38 54.02 26.64 | N OFF 19.9
0.190500 39.57 64.02 24.45 | N OFF 19.9
0.210750 28.98 53.18 24.20 | N OFF 19.9
0.210750 39.79 63.18 2339 | N OFF 19.9
1.038750 26.24 46.00 19.76 | N OFF 19.9
1.038750 39.90 56.00 16.10 | N OFF 19.9
1.135500 27.08 46.00 18.92 | N OFF 19.9
1.135500 41.38 56.00 14.62 | N OFF 19.9
1.248000 27.84 46.00 18.16 | N OFF 19.9
1.248000 42.82 56.00 13.18 | N OFF 19.9
1.369500 28.20 46.00 17.80 | N OFF 19.9
1.369500 43.75 56.00 12.25 | N OFF 19.9
1.513500 28.92 46.00 17.08 | N OFF 19.9
1.513500 44.60 56.00 11.40 | N OFF 19.9
1.704750 29.20 46.00 16.80 | N OFF 19.9
1.704750 44.34 56.00 11.66 | N OFF 19.9
1.860000 28.08 46.00 17.92 | N OFF 19.9
1.860000 41.98 56.00 14.02 | N OFF 19.9
1.997250 27.26 46.00 18.74 | N OFF 19.9
1.997250 39.67 56.00 16.33 | N OFF 19.9
2.150250 25.91 46.00 20.09 | N OFF 19.9




2.150250 34.71 56.00 21.29 | N OFF 19.9
8.333250 26.84 50.00 23.16 | N OFF 20.2
8.333250 29.12 60.00 30.88 | N OFF 20.2
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Appendix C. Radiated Spurious Emission

Temperature : 20.1~23.1°C
Test Engineer : Michael Liu, Bank Lin and Wen-Kai Lu
Relative Humidity : 55~65%
TEL : 886-3-327-0868 Page Number : C1l-10f 13

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

MIMO <Ant. 3+4>

<1Mbps>
2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)
BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)

2377.2 51.24 -22.76 74 37.84 26.9 18.96 | 32.46 | 119 182 P H
2388.435 41.38 -12.62 54 27.96 26.9 18.98 32.46 119 182 A H
* 2402 110.45 - - 97.02 26.9 19 3247 | 119 182 P H
* 2402 110 - - 96.57 26.9 19 3247 | 119 182 A H
H

BLE
H

CH 00
2323.02 51.24 -22.76 74 37.91 26.9 18.85 32.42 105 87 P \%

2402MHz

2370.9 41.63 -12.37 54 28.24 26.9 18.94 | 32.45 | 105 87 A |V
* 2402 113.18 - - 99.75 26.9 19 32.47 105 87 P \%
* 2402 112.21 - - 98.78 26.9 19 32.47 105 87 A \Y,
\%
\Y,
2337.36 51.86 -22.14 74 38.51 26.9 18.88 32.43 139 182 P H
2370.64 41.29 -12.71 54 27.9 26.9 18.94 32.45 139 182 A H
* 2440 111.42 - - 97.86 26.98 19.08 32.5 139 182 P H
* 2440 110.93 - - 97.37 26.98 19.08 32.5 139 182 A H
2498.16 51.63 -22.37 74 38.08 26.9 19.19 32.54 139 182 P H

BLE
2499.6 41.66 -12.34 54 28.11 26.9 19.19 32.54 139 182 A H

CH19
2381.04 51.9 -22.1 74 38.5 26.9 18.96 32.46 100 85 P \%

2440MHz
2389.68 41.49 -12.51 54 28.07 26.9 18.98 32.46 100 85 A \Y
* 2440 115.97 - - 102.41 26.98 19.08 325 100 85 P \%
* 2440 115.52 - - 101.96 26.98 19.08 325 100 85 A |V
2495.6 51.1 -22.9 74 37.54 26.91 19.19 32.54 100 85 P \Y
2488.4 41.86 -12.14 54 28.3 26.92 19.17 32.53 100 85 A \%
TEL : 886-3-327-0868 Page Number : C1-2 of 13

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 115.56 - - 101.99 26.94 19.16 | 32,53 | 231 146 P H
* 2480 115.09 - - 101.52 26.94 19.16 | 32,53 | 231 146 A H
2483.92 53.78 -20.22 74 40.22 26.93 19.16 | 32,53 | 231 146 P H
2483.52 43.69 -10.31 54 30.13 26.93 19.16 | 32,53 | 231 146 A H
H
BLE
H
CH 39
* 2480 115.13 - - 101.56 26.94 19.16 | 32.53 | 100 62 P \%
2480MHz
* 2480 114.53 - - 100.96 26.94 19.16 | 32.53 | 100 62 A \Y
2483.76 52.39 -21.61 74 38.83 26.93 19.16 | 32.53 | 100 62 P \%
2483.6 43.49 -10.51 54 29.93 26.93 19.16 | 32.53 | 100 62 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-30f 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 46.72 -27.28 74 33.38 32.42 14.51 33.59 - - P H

H

H

H

H

H

H

H

H

H

H

BLE
H
CH 00
4804 47.36 -26.64 74 34.02 32.42 1451 | 33.59 - - P \%
2402MHz

\%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C1-4 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4880 47.4 -26.6 74 33.91 32.6 14.46 33.57 - - P H

7320 5253 |-21.47 74 33.96 37.94 16.58 | 35.95 - - P | H

7320 41.76 -12.24 54 23.19 37.94 16.58 35.95 - - A H

H

H

H

H

H

H

H

H

BLE
H
CH 19
4880 46.84 -27.16 74 33.35 32.6 14.46 | 33.57 - - P \%
2440MHz

7320 51.88 |-22.12 74 33.31 37.94 16.58 | 35.95 - - \

7320 41.83 -12.17 54 23.26 37.94 16.58 | 35.95 - - A \

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C1-50f 13
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BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 46.33 -27.67 74 32.79 32.7 14.4 33.56 - - P H
7440 51.3 -22.7 74 32.64 37.82 16.88 | 36.04 - - P H
7440 41.22 -12.78 54 22.56 37.82 16.88 | 36.04 - - A H
H
H
H
H
H
H
H
H
BLE
H
CH 39
4960 46.57 -27.43 74 33.03 32.7 14.4 33.56 - - P \%
2480MHz
7440 51.71 -22.29 74 33.05 37.82 16.88 | 36.04 - - \%
7440 41.23 -12.77 54 22.57 37.82 16.88 | 36.04 - - A \
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C1-6 of 13
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

<2Mbps>
2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)
BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)

2388.54 50.86 -23.14 74 37.44 26.9 18.98 | 32.46 | 182 | 140 P H
2384.445 40.76 -13.24 54 27.35 26.9 18.97 32.46 182 140 A H
* 2402 113.86 - - 100.43 26.9 19 3247 | 182 | 140 P H
* 2402 112.17 - - 98.74 26.9 19 3247 | 182 | 140 A H
H

BLE
H

CH 00
2351.475 51.87 -22.13 74 38.5 26.9 18.91 32.44 109 87 P \%

2402MHz

2389.59 40.86 -13.14 54 27.44 26.9 18.98 | 32.46 | 109 87 A |V
* 2402 113.27 - - 99.84 26.9 19 32.47 109 87 P \%
* 2402 111.25 - - 97.82 26.9 19 32.47 109 87 A \Y
\%
\Y,
2334.64 51.38 -22.62 74 38.03 26.9 18.88 32.43 117 138 P H
2375.12 40.69 -13.31 54 27.3 26.9 18.95 32.46 117 138 A H
* 2440 114.4 - - 100.84 26.98 19.08 32.5 117 138 P H
* 2440 112.47 - - 98.91 26.98 19.08 32.5 117 138 A H
2490.64 50.69 -23.31 74 37.12 26.92 19.18 32.53 117 138 P H

BLE
2483.92 40.87 -13.13 54 27.31 26.93 19.16 32.53 117 138 A H

CH19
2379.76 51 -23 74 37.6 26.9 18.96 32.46 100 84 P \Y,

2440MHz
2374.96 40.75 -13.25 54 27.35 26.9 18.95 32.45 100 84 A \Y
* 2440 114.91 - - 101.35 26.98 19.08 325 100 84 P \%
* 2440 113.23 - - 99.67 26.98 19.08 325 100 84 A \%
2495.04 50.68 -23.32 74 37.12 26.91 19.19 32.54 100 84 P \Y
2494.32 40.98 -13.02 54 27.43 26.91 19.18 32.54 100 84 A \%
TEL : 886-3-327-0868 Page Number : C1-7 of 13

FAX : 886-3-327-0855
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Report No. : FR2D0206-01B

BLE Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2480 114.01 - - 100.44 26.94 19.16 | 32.53 | 143 142 P H
* 2480 112.36 - - 98.79 26.94 19.16 | 32.53 | 143 142 A H
2483.56 55.62 -18.38 74 42.06 26.93 19.16 | 32.53 | 143 142 P H
2483.52 49.99 -4.01 54 36.43 26.93 19.16 | 32.53 | 143 142 A H
H
BLE
H
CH 39
* 2480 113.69 - - 100.12 26.94 19.16 | 32.53 | 100 86 P \%
2480MHz
* 2480 112 - - 98.43 26.94 19.16 | 32.53 | 100 86 A \%
2483.6 56.3 -17.7 74 42.74 26.93 19.16 | 32.53 | 100 86 P \%
2483.52 50.01 -3.99 54 36.45 26.93 19.16 | 32.53 | 100 86 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1-8 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4804 46.85 -27.15 74 33.51 32.42 14.51 33.59 - - P H

H

H

H

H

H

H

H

H

H

H

BLE
H
CH 00
4804 47.21 -26.79 74 33.87 32.42 1451 | 33.59 - - P \%
2402MHz

\%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C1-9 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4880 46.64 -27.36 74 33.15 32.6 14.46 33.57 - - P H

7320 50.61 |-23.39 74 32.04 37.94 16.58 | 35.95 - - P | H

H

H

H

H

H

H

H

H

H

BLE
H
CH 19
4880 47.44 -26.56 74 33.95 32.6 14.46 | 33.57 - - P \%
2440MHz

7320 50.75 |-23.25 74 32.18 37.94 16.58 | 35.95 - - P |V

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C1-10 of 13

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4960 46.5 -27.5 74 32.96 32.7 14.4 33.56 - - P H
7440 50.78 -23.22 74 32.12 37.82 16.88 | 36.04 - - P H
H
H
H
H
H
H
H
H
H
BLE
H
CH 39
4960 46.57 -27.43 74 33.03 32.7 14.4 33.56 - - P \%
2480MHz
7440 50.28 -23.72 74 31.62 37.82 16.88 | 36.04 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C1-11 of 13

FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

Emission above 18GHz

2.4GHz BLE (SHF)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
38812 50.4 -23.6 74 41.15 43.87 28.57 | 63.19 - - P

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

2.4GHz
BLE
38812 50.84 -23.16 74 41.59 43.87 28.57 | 63.19 - - P
SHF
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C1-12 of 13
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

Emission below 1GHz

2.4GHz BLE (LF)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
58.13 27.73 -12.27 40 46.91 11.8 1.76 32.74 - - P H
123.12 29.98 -13.52 43.5 42.77 17.49 241 32.69 - - P H
556.71 28.45 -17.55 46 30.62 26 4.77 32.94 - - P H
662.44 29.85 |-16.15 46 31.39 26.25 5.11 32.9 - - P H
736.16 36.58 -9.42 46 36.15 27.82 5.38 32.77 - - P H
946.65 35.81 |-10.19 46 30.47 30.8 6.09 31.55 - - P H
H
H
H
H
H

2.4GHz
H

BLE
L 46.49 28.77 -11.23 40 43.66 16.26 1.6 32.75 - - P \%
58.13 30.35 -9.65 40 49.53 11.8 1.76 32.74 - - P Vv
120.21 27.2 -16.3 43.5 40.04 17.46 2.39 32.69 - - P \%
263.77 20.73 -25.27 46 30.23 19.9 3.35 32.75 - - P \%
544.1 26.59 -19.41 46 30.38 24.43 4.71 32.93 - - P \Y,
960.23 36.04 -17.96 54 30.01 31.3 6.15 31.42 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-13 0of 13




ssamonas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

<4Mbps>
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
2370.69 50.72 | -23.28 74 37.33 26.9 18.94 | 3245 | 187 | 139 P H
2389.905 40.52 -13.48 54 27.11 26.9 18.98 | 32.47 187 139 A H
* 2404 110.58 - - 97.13 26.91 19.01 | 32.47 187 139 P H
* 2404 107.25 - - 93.8 26.91 19.01 | 3247 | 187 | 139 A | H
H
BT
H
CHO2
2326.695 50.85 |-23.15 74 37.51 26.9 18.86 | 32.42 | 103 87 P |V
2404MHz
2389.905 40.45 |-13.55 54 27.04 26.9 18.98 | 32.47 | 103 87 AV
* 2404 109.83 - - 96.38 26.91 19.01 | 32.47 | 103 86 P |V
* 2404 106.4 - - 92.95 26.91 19.01 | 32.47 103 86 A \%
\%
\
2388.88 50.9 -23.1 74 37.48 26.9 18.98 | 32.46 178 139 P H
2389.52 40.31 |-13.69 54 26.89 26.9 18.98 | 3246 | 178 | 139 A | H
* 2441 111.15 - - 97.59 26.98 19.08 325 178 139 P H
* 2441 107.72 - - 94.16 26.98 19.08 325 178 139 A H
2493.52 50.81 -23.19 74 37.26 26.91 19.18 | 32.54 178 139 P H
BT
2489.68 40.65 -13.35 54 27.09 26.92 19.17 | 32.53 178 139 A H
CH 39
2344.08 50.32 | -23.68 74 36.96 26.9 18.89 | 3243 | 100 85 P |V
2441MHz
2367.44 40.29 -13.71 54 26.9 26.9 18.94 | 32.45 100 85 A \%
* 2441 110.39 - - 96.83 26.98 19.08 325 100 85 P |V
* 2441 107.11 - - 93.55 26.98 19.08 325 100 85 AV
2494.48 50.58 -23.42 74 37.03 26.91 19.18 | 32.54 100 85 P \%
2495.76 40.63 -13.37 54 27.07 26.91 19.19 | 32.54 100 85 A \%
TEL : 886-3-327-0868 Page Number : C2-10f5

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2478 109.22 - - 95.66 26.94 19.15 | 32,53 | 238 133 P H
* 2478 105.82 - - 92.26 26.94 19.15 | 32.53 | 238 133 A H
2486.28 52.91 -21.09 74 39.34 26.93 19.17 | 32,53 | 238 133 P H
2483.72 42.93 -11.07 54 29.37 26.93 19.16 | 32.53 | 238 133 A H
H
BT

H

CH 76
* 2478 108.91 - - 95.35 26.94 19.15 | 32,53 | 106 86 P \%

2478MHz
* 2478 105.57 - - 92.01 26.94 19.15 | 3253 | 106 86 A \Y
2483.72 51.99 -22.01 74 38.43 26.93 19.16 | 32.53 | 106 86 P \%
2483.56 42.88 -11.12 54 29.32 26.93 19.16 | 32.53 | 106 86 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2-20f5

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4808 45.98 -28.02 74 32.63 32.43 14.51 33.59 - - P H

7212 50.27 -23.73 74 32.16 37.57 16.41 | 35.87 - - P H

H

H

H

H

H

H

H

H

H

BT
H
CH 02
4808 46.63 -27.37 74 33.28 32.43 1451 | 33.59 - - P \%
2404MHz

7212 50.1 -23.9 74 31.99 37.57 16.41 | 35.87 - - P \%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C2-30f5

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4882 46.46 -27.54 74 32.98 32.6 14.45 33.57 - - P H

7323 49.98 | -24.02 74 31.4 37.95 16.58 | 35.95 - - P | H

H

H

H

H

H

H

H

H

H

BT
H
CH 39
4882 46.43 -27.57 74 32.95 32.6 1445 | 33.57 - - P \%
2441MHz

7323 50.39 |-23.61 74 31.81 37.95 16.58 | 35.95 - - P |V

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C2-40f5

FAX : 886-3-327-0855
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BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4956 46.24 -27.76 74 32.7 32.7 14.4 33.56 - - P H
7434 49.91 -24.09 74 31.25 37.83 16.86 | 36.03 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

BT
CH 76
4956 46.81 -27.19 74 33.27 32.7 14.4 33.56 - - P
2478MHz
7434 50.85 -23.15 74 32.19 37.83 16.86 | 36.03 - - P
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C2-50f5

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

<8Mbps>
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)

2315.565 50.71 -23.29 74 37.38 26.9 18.84 | 3241 | 159 | 135 P H

2389.065 40.42 -13.58 54 27 26.9 18.98 32.46 159 135 A H

* 2404 110.42 - - 96.97 26.91 19.01 32.47 159 135 P H

* 2404 105.87 - - 92.42 26.91 19.01 32.47 159 135 A H

H

BT
H
CHoO2
2365.755 50.97 -23.03 74 37.59 26.9 18.93 | 3245 | 325 63 P \Y
2404MHz

2388.645 40.3 -13.7 54 26.88 26.9 18.98 | 32.46 | 325 63 A |V

* 2404 107.74 - - 94.29 26.91 19.01 32.47 325 63 P \%

* 2404 102.36 - - 88.91 26.91 19.01 32.47 325 63 A \Y

\%

\Y,

2325.04 50.98 -23.02 74 37.64 26.9 18.86 32.42 112 136 P H

2387.28 40.32 -13.68 54 26.9 26.9 18.98 32.46 112 136 A H

* 2441 111.18 - - 97.62 26.98 19.08 32.5 112 136 P H

* 2441 105.83 - - 92.27 26.98 19.08 32.5 112 136 A H

2494.88 51.41 -22.59 74 37.85 26.91 19.19 32.54 112 136 P H

BT
2484.96 40.59 -13.41 54 27.02 26.93 19.17 32.53 112 136 A H
CH 39
2341.2 50.72 -23.28 74 37.36 26.9 18.89 32.43 352 66 P \Y,
2441MHz

2389.84 40.42 -13.58 54 27.01 26.9 18.98 32.47 352 66 A \Y

* 2441 107.85 - - 94.29 26.98 19.08 325 352 66 P \Y

* 2441 103.47 - - 89.91 26.98 19.08 325 352 66 A |V

2490.32 50.37 -23.63 74 36.8 26.92 19.18 32.53 352 66 P \Y

2489.76 40.59 -13.41 54 27.02 26.92 19.18 32.53 352 66 A \%

TEL : 886-3-327-0868 Page Number : C3-10f9

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2478 109.64 - - 96.08 26.94 19.15 | 32.53 112 136 P H
* 2478 104.71 - - 91.15 26.94 19.15 | 32.53 112 136 A H
2483.92 62.67 -11.33 74 49.11 26.93 19.16 | 32.53 112 136 P H
2483.52 52.36 -1.64 54 38.8 26.93 19.16 | 32.53 112 136 A H
H
BT

H

CH 76
* 2478 106.99 - - 93.43 26.94 19.15 | 32,53 | 349 63 P \%

2478MHz
* 2478 101.71 - - 88.15 26.94 19.15 | 3253 | 349 63 A \Y
2483.96 60.76 -13.24 74 47.2 26.93 19.16 | 32.53 | 349 63 P \%
2483.52 50.08 -3.92 54 36.52 26.93 19.16 | 32.53 | 349 63 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C3-20f9

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4808 46.16 -27.84 74 32.81 32.43 14.51 33.59 - - P H

7212 50.28 -23.72 74 32.17 37.57 16.41 | 35.87 - - P H

H

H

H

H

H

H

H

H

H

BT
H
CH 02
4808 46.49 -27.51 74 33.14 32.43 1451 | 33.59 - - P \%
2404MHz

7212 50.23 -23.77 74 32.12 37.57 16.41 | 35.87 - - P \%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y

TEL : 886-3-327-0868 Page Number : C3-30f9

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

4882 46.95 -27.05 74 33.47 32.6 14.45 33.57 - - P H

7323 50.48 |-23.52 74 31.9 37.95 16.58 | 35.95 - - P | H

H

H

H

H

H

H

H

H

H

BT
H
CH 39
4882 46.63 -27.37 74 33.15 32.6 1445 | 33.57 - - P \%
2441MHz

7323 50.35 -23.65 74 31.77 37.95 16.58 | 35.95 - - P \%

\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

TEL : 886-3-327-0868 Page Number : C3-40f9

FAX : 886-3-327-0855
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BT Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4956 47.62 -26.38 74 34.08 32.7 14.4 33.56 - - P H
7434 49.86 -24.14 74 31.2 37.83 16.86 | 36.03 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

BT
CH 76
4956 45.85 -28.15 74 32.31 32.7 14.4 33.56 - - P
2478MHz
7434 49.75 -24.25 74 31.09 37.83 16.86 | 36.03 - - P
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C3-50f9

FAX : 886-3-327-0855
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Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
38482 49.55 -38.65 88.2 41.65 43.01 28.35 | 63.46 - - P

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

2.4GHz
BT
38482 50.32 -37.88 88.2 42.42 43.01 28.35 | 63.46 - - P
SHF
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C3-60f9

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
58.13 26.38 |-13.62 40 45.56 11.8 1.76 32.74 - - P H
84.32 22.92 -17.08 40 39.68 13.9 2.05 32.71 - - P H
123.12 29.71 -13.79 43.5 42.5 17.49 241 32.69 - - P H
309.36 21.78 | -24.22 46 31.74 19.2 3.61 32.77 - - P H
736.16 37.96 -8.04 46 37.53 27.82 5.38 32.77 - - P H
944.71 35.79 |-10.21 46 30.59 30.68 6.09 31.57 - - P H
H
H
H
H
H

2.4GHz
H

BT
L 58.13 30.57 -9.43 40 49.75 11.8 1.76 32.74 - - P \%
119.24 28.59 -14.91 43.5 41.55 17.35 2.38 32.69 - - P \Y,
200.72 18.88 -24.62 43.5 33.59 15.01 2.99 32.71 - - P \%
610.06 29.13 -16.87 46 31.43 25.7 4.96 32.96 - - P \%
736.16 37.18 -8.82 46 36.75 27.82 5.38 32.77 - - P Vv
956.35 36.45 -9.55 46 30.54 31.23 6.14 31.46 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C3-70f9
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C3-80f9
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

A calculation example for radiated spurious emission is shown as below:

BT Note | Frequency Level |Margin| Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
BT 2390 55.45 -18.55 74 54.51 32.22 4.58 35.86 103 308 P H
CH 00
2402MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBpV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C3-90f9

FAX : 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20.1~23.1°C

Test Engineer : Michael Liu, Bank Lin and Wen-Kai Lu

Relative Humidity : 55~65%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1-10of 31
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

MIMO <Ant. 3+4>

<1Mbps>

2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m
BLE CHO0 2402MHz
Horizontal Fundamental

0q

204

o

800 800 PEAK 74,

: 1

" 500 T SRR SRS RS

s

2

Site :03CH22-HY 03CH22-HY

Condition : PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL

Ao To0D 000Kz VoW 3000 000Ks s WAt RO TO00 000K VNS00 000K 11 WALt
Peak
204
e B e e A
o
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL
: RBW:1000.000KHz VBW:2.700KHz SWT:Auto RBW:1000.000KHz VBW:2.700KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-2 of 31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

Vertical

Fundamental

Avg

+ RBW:1000.000KHzZ VBW:2.700KHz SWT:Auto

RBW:1000.000KHz VBW:2.700KHz SWT:Auto

A (@Buvim) Date: 2023.04.20 1 0B Date: 2023.04.20
1300 1300
1200 1200
1109 a o
1000 1000
900 90
500 w0 o
700 | 700
00 j \“ onq)
500 | 500 B
P ———
40 400
309 304
200 200
100 100
510 2520 7340 73560 7380, 240, 215 000 00 500 700 900 200 2300, 2500, Z700.
Frequency (WHz) Frequency (MHz)
site +03CH22-HY site +03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AIBEN_220706 VERTICAL Condition PEAK_74 3m LE2CO4AIBEN_220706 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2023.04.20 el (@Buvim) Date: 2023.04.20
1300 1300
1200 1200
1109 o
1000 1000
900 90
500 | a0
700 700
600 60 ]
500 500
| )
300 300
200 200
100 100
310 2520, 7540, 2360, 780, 2400, 215 000 00 500 700 1900 2100 2300 200, 2700,
Frequency (WHz) Frequency (MHz)
site +03CH22-HY site 03CH22-HY
Condition + AV6_BE_54 3m LE2COAAIBEN_220706 VERTICAL Condition AVG_54 3m LE2CO4A18EN_220706 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-30f 31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Horizontal

Fundamental

1 (g8

Date: 2023.04.20

Avg.

+ RBW:1000.000KHz VBW:2.700KHz SWT:Auto

) @@uvim) Date: 20230420
1300 1300
1200 1200
1109 i 104
100 1000
909 90|
809 a0 o
700 704
50 6o
SRV e SO
B P T——— T
100 104
309 300
209 200
109 100
10 Ty T R R 7 TR 77 R TS 71} 000 TS0 S00. 1700 1900 2100 200 206 200 000
Frequency (Mikz) Froquency (Miiz)
site +03CH22-HY site 03CH22-HY.
Condition +PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
vel (@Buvim) Date: 20230420 ) @Buvim) Date: 20230420
130, 1300)
1200 1200
1109 104 1
100 1000
909 904
500 a0
700 \ 700
609 50 5
500 504
. t ]
. 100 .
209 300
200 200
100 100
10 740 7500, 0. zan 74z 2440 24602470 000 T S0 1700 1900 2900 7300 200 2700 000
Frequency (MHz) Froquency (Miz)
site +03CH22-HY site 03CH22-HY.
Condition + AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_220706 HORTZONTAL

RBW:1000.000KHz VBW:2700KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-4 of 31



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Horizontal Fundamental

Date: 20230420

1 (@BuVim)

1300)
1200)
110, yN

g f
o f
w0

PERK_BE 74|
700)
600) !
!

400)

300

200)

109

420 2430, 2840, 250, 2460. 270, 2480, 2490, o0
Frequency (MHz)

Site :03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AIBEN_220706 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A @BuVim)

1000)
900
800)

09 |

0o J \ G B 54
509 L

Date: 20230420

300
200)
109
420 2430 2840, 250, 2460, 210, 2850, 2%, 2
Frequency (MHz)
site :03CHZ2-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL

+ RBW:1000.000KHzZ VBW:2.700KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-5 of 31



ssamonas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Vertical

Fundamental

Avg.

1 (@BuVim) A @B Date: 2023.04.20
1300) 1300
1200) 1200
110, 00|
1000) 1000
909 90|
800) 800 T
700) 700]
600) 60.0)
(E——————— e
400) 404
300 300
200) 200)
100 100]
2340 2360. 2380, 2400, 2420, 000 300, 4500 700, 1900, 2100, 2300, 2600. 2700,
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site £ 03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AIBEN_220706 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
el (dBuvim) Date: 20230420
1300) 1300
1200) 1200
1100 00|
1000) 1000
900 90|
800) 800
700) 700)
600 60.0] ]
509 s00]
1 I wa———
= LY — |
300 300
200) 200)
109 100]
310 2340, 2360, 2360, 0. 2420, 000 300 1500, 1700 1900 2100 2300 2600, 2700,
Frequency (Miz) Frequency (MHz)
site :03CHZ2-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL Condition AV6_54 3m LE2CO4A18EN_220706 VERTICAL
+ RBW:1000.000KHzZ VBW:2.700KHz SWT:Auto

RBW:1000.000KHz VBW:2.700KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-6 of 31



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Vertical Fundamental

Date: 20230420

1 (@BuVim)

1300)
1200)

110,
1000)
909 {

800)

PERK_BE 74|
700)
600)

e,
400)
300
200)
109
420 2430, 2840, 250, 2460. 270, 2480, 2490, 250
Frequency (MHz)
Site :03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AIBEN_220706 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A @BuVim) Date: 20230420

AVG_BE 54|

420 2430 2840, 250, 2460, 210, 2850, a0 2
Frequency (MHz)
site :03CHZ2-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL
+ RBW:1000.000KHzZ VBW:2.700KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-7 of 31



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

Horizontal Fundamental

1 @BuVim)

Date: 20230420 A @B Date: 2023.04.20
1300) 1300
1200) : 1200 1
110, 00|
1000) 1000
909 90|
809 PERK_BE 74| 809

PERK 74

\
\ ad
50.0frmfrin st | ettt soof — S P A -
s PP -
g g
e "
s wd

450 2463.2465.2467.2469.2471

491.2493.2495.2497. 2500 000 300, A500. 4700, 1900, 2100, 2300, 0. 270,
Frequency (MHz) Frequency (MHz)

Site :03CH22-HY Site £ 03CH22-HY

Condition +PEAK_BE_74 3m LE2CO4AIBEN_220706 HORTZONTAL Condition PEAK_74 3m LE2CO4A18EN_220706 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A @BuVim)

Date: 2023.04.20 el (@Buvim) Date: 2023.04.20
1300 1300

1200 1200 1

1109 o

1000 1000

900 90

500 a0

700 \ 700

609 VG BE 54 o0 A6 54
500 500

apgpe e e Y — S
300 300

200 200

100 100

460 246324652467 2469.2471. 2473 2475, 247 24702451 248 2485 2457, 2485, 2491 2493, 2495 2497, 2 000 00 500 700 1900 2100 2300 0. 270,
Frequency (Miz) Frequency (WH2)

site +03CH22-HY site 03CH22-HY
Condition + AV6_BE_54 3m LE2COAAIBEN_220706 HORIZONTAL Condition AV6_54 3m LE2CO4AIBEN_220706 HORTZONTAL

+ RBW:1000.000KHzZ VBW:2.700KHz SWT:Auto RBW:1000.000KHz VBW:2.700KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-8 of 31
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

Vertical Fundamental

1 @BuVim)

Date: 20230420 A @B Date: 2023.04.20
1300) 1300

1200) 1200 1

110, 00|

1000) 1000

909 90|

809 PERK_BE 74| 809 PERK 74
700) 700]

600) T 60.0)

B T — 00 s

400) 404

300 300

200) 200)

100 100]

450 2463.2465.2467.2469.2471 491.2493.2495.2497. 2500 000 300, A500. 4700, 1900, 2100, 2300, 0. 7700,
Frequency (MHz) Frequency (MHz)

Site :03CH22-HY Site £ 03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AIBEN_220706 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_220706 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuvim) Date: 2023-04.20 el (@Buvim) Date: 2023-04.20
1309 1300]

1209 1200) ¥

1109 10,

1000 1000]

900 900

809 80

609 VG BE 54| 600 VG 54)
509 L 500

B e e e B S I e e | P e e e A A A 1

300 300

209 200

109 109

460 2463.2465.2467.2469,2471,2473.2475.2477.2479.2401.2453,2485.2467,2409.2491,2493. 495,247, 2 000 300, 1500 1700 1900 2100 2300, 0. 2700,
Frequency (Miz) Freauency (MH2)

site $03CH22-HY Site 03CH22-HY
Condition + AVG_BE_54 3m LE2CO4AIBEN_220706 VERTICAL Condition AV6_54 3m LE2CO4A18EN_220706 VERTICAL

+ RBW:1000.000KHzZ VBW:2.700KHz SWT:Auto RBW:1000.000KHz VBW:2.700KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-9 of 31
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO0 2402MHz

Horizontal Vertical

A (@Buvim) Date: 20230420 el (dBuvim) Date: 20230420
1300) 1300

1200) 1200

100 0|

1000) 1000

900) 90|

800 PERK 74 800 PEAK 74
700) 700]

s00) . w558l 600] | T
500 T L s00] e

e 00

309 300]

200) 200)

109 100

000 5000, 8000, 10000, 12000, 4000, 6000, 18000 000 5000, ‘5000, 10000, 12000, 14000, 6000, 18000
Frequency (Miz) Frequency (MiHz)
:03CH22-HY 03CH22-HY

Condition +PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_220706 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-10 of 31



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO 2402MHz

Horizontal Vertical

A (@Buvim) Date: 2023.04.20 A a8 Date:2023.0420
130 1300

1200 1200

1100 104

100 1000

909 904

800 o0

700 704

609 G 54 60 Ao 54
500 = 50 ——— —]
e e B s B e e — Emmise s

309 304

200 204

100 100

5600 72000 300, 74000 75000, 75005 000, 18000 600 2000 73000 74000, 75000 76000 006 18000
Frequency (Miz) Frequency (MHz)

site +03CH22-HY Site +03CH22-HY
Condition + AV6_54 3m LE2CO4A18EN_220706 HORTZONTAL

Condition AV6_54 3m LE2CO4A18EN_220706 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-11 of 31



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH19 2440MHz

Horizontal Vertical

1 (@BuVim) Date: 20230420 A @y Date: 2023.04.20
1300) 1300
1200) 1200
110, 00|
1000) 1000
909 90|
809 PERK 74, 809 PEAK 74
700) 700]
600 ST G| ©09) o A5
—— &
O e s00] e
400 400
300 300
200) 200)
109 100]
5000, 8000, 10000, 12000, 4000, 6000, 18000 000 5000. 5000, 70000, 12000, 14000, 6000, 18000
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site £ 03CH22-HY

Condition +PEAK_74 3m LE2CO4A1BEN_220706 HORTZONTAL Condition PEAK_74 3m LE2CO4A18EN_220706 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D1-12 of 31
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH19 2440MHz

Horizontal Vertical

A (@Buvim) Date: 2023.04.20 A a8 Date:2023.0420
130 1300

1200 1200

1100 104

100 1000

909 904

800 o0

700 704

609 G 54 60 Ao 54
500 — 50 ——— —]
B B B e e

309 304

200 204

100 100

5600 72000 300, 74000 75000, 75005 000, 18000 600 2000 73000 74000, 75000 76000 006 18000
Frequency (Miz) Frequency (MHz)

site +03CH22-HY Site +03CH22-HY
Condition + AV6_54 3m LE2CO4A18EN_220706 HORTZONTAL

Condition AV6_54 3m LE2CO4A18EN_220706 VERTICAL

10.6G
~18G
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-13 of 31



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal Vertical

) @ouvim) Date:2025.04.20 J o Date: 20230420
1300 1300
1200 1200
1100 0]
1000 1000
s00) 909
209 PEAK 74 809 PERK 74
700 704
609 ety BNG5H el ot x|
500 S S 50 e =
-

wopent” ] J Py W
200 ‘ 209
200 i 200
100 i 100

£ L T 7 N T ) 300 £ R T P 7 T )

reauency (WHz) Frequency (MHz)

Site 2 03CH22-HY Site. :03CH22-HY

Condition +PEAK_74 3m LE2CO4A1BEN_220706 HORTZONTAL Condition PEAK_74 3m LE2CO4A18EN_220706 VERTICAL

Peak

TEL : 886-3-327-0868 Page Number : D1-14 of 31
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal Vertical

1 (dBuVim) Date: 2023.04.20 1 g8y Date: 2023.04.20
1309 1300]

1209 1200

1100 100

1009 1000]

909 909

809 809

709 700

609 G 54| 609 AVG 54]
500 —— —] 500 — —
D S S— Batises —- B s e — e

309 309

209 200

109 100

0600 2000 3000 7400, 5000 T6000. 7000, 18000 600 T2000. T300. 4000 75000, 76000 7000, 18000
Frequency (MHz) Frequency (MHD)

Site +03CH22-HY Site £03CH22-HY
Condition + AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL

Condition AV6_54 3m LE2CO4A18EN_220706 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868

Page Number : D1-15 of 31
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

<2Mbps>

2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO0 2402MHz

Horizontal Fundamental

Date: 2023.04.21

1 (@BuVim)

el (dBuvim) Date: 20230421

509 | w9 ek
700 \

70
s ool
4 M SO, i e ol cscsoterinossmon
109 a0
200 30
209 20
10 104
S0 7320, 0. 7360, 760, 0 7s G0 ™o 10 oo 1o 2o B0 206 2700 3000
Freauency (W) Freauency (MHa)
site < 03CH22-HY site 03CHZ2-HY
Condition :PEAK_BE_74 3m LE2CO4AIBEN_220706 HORIZONTAL Condition :PEAK_74 3m LE2CO4AI8EN_220706 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 2023.04.21 el (dBuVim) Date: 2023.04.21
1300) 1300

1200) 1200

100

. VG54
500 J L s00]

Y o — .

300 300]

200) 200)

109 100

310 2320, 240, 2360, 2380, 2400, 215 000 300, 1500 700, 1%00 2100 2300 2600. 2700, 3000
Frequency (MHz) Frequency (MiHz)
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-16 of 31
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CHOO 2402MHz

Vertical

Fundamental

Avg

+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

110.0f 4 110.0|
o
w0 \ s0d -
oy : j S " B VO GO I I s o ovs
-
e
Site :03CH22-HY Site 1 03CH22-HY
Condition < PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o
o
o
.
- | 00— e ——
o
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL Condition /AV6_54 3m LE2CO4A18EN_220706 VERTICAL

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-17 of 31



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Horizontal Fundamental

A @BuVim) Date: 2023.04.21

1 (d8uVim) Date: 2023.04.21

o |
H e

e
- -
Condition : PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
o o B e mor

800 s00)
700 700)
600 s00]

A5
500 504
; ] o i—

200 300

200 200

100 104

30 T e @ s mn. g ez 000 00 100 100 1900 700 700 700 2700 000
Hreauency (MHa) Frequency (MHz)

site +03CH22-HY site 03cH22 HY
Condition + AV6_BE_54 3m LE2CO4A18EN_220706 HORTZONTAL Condition AV6_54 3m LE2COAAIBEN_220706 HORTZONTAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-18 of 31
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

Report No

.- FR2D0206-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

i —
90.0f /
700 /
g
\ ‘

Site :03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
- i
-
g
609 AVG_BE 54
-
m—--m-m—fJ e
-
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-19 of 31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Vertical

Fundamental

Avg.

+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

1 (@BuVim) Date: 2023.04.21 A @B Date: 20230421
1300) 1300
1200) 1200
110, 00|
1000) 1000
909 90|
800) 800 T
700) 700]
600) 60.0)
s00] Seess |
(IR PT——
400) 404
300 300
200) 200)
100 100]
310 2340 2360. 2360, 2400, 2420, 2440, 2460, 2470 000 300, 4500 700, 1900, 2100, 2300, 2600. 2700,
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site £ 03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AIBEN_220706 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @BuVim) Date: 20230421 el (4B Date: 20230421
1300) 1300
1200) 1200
1100 00|
1000) i 1000
900 90|
800) 800
700) 700)
600 60.0] ]
509 J s00]
1 — ] ) e e I N S
300 300
200) 200)
109 100]
310 2340, 2360, 2360, 0. 2420, 240, 2460, 2470 000 300 1500, 1700 1900 2100 2300 2600, 2700,
Frequency (Miz) Frequency (MHz)
site :03CHZ2-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL Condition AV6_54 3m LE2CO4A18EN_220706 VERTICAL

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-20 of 31



ssamonas. FCC RADIO TEST REPORT

Report No

.- FR2D0206-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

o —
e
o]
20.0 / \
800 Fi PERK B 74
700) /
ws |
VAN ;
b
N
Site 2 03CH22-HY
Condition :PEAK_BE_74 3m LE2C04A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o
b
.
s |
.
- .
- L
-
-
sie coscrz
Condition 2 AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-21 of 31



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01B

1 (dBuvim) Date: 20230421 A a8y Date: 2023.04.21

1309 1300]

1209 1200)

1109 110,

1000 1000]

900 900

209 PEAK BE 74 809 PERK 74

709 700

o M,«m/ oy e telssostmin)

5000ttt TN Y M P A L e er— S

409 400]

309 300

209 209

100 100

460 2463.2465.2467.2460.2471, 24T 24752477 24702481 2485, 24912493 2495.2497. 2500 000 00, 1500 1700, 1900 2100 2300. 0 2700
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1309 1300]
1209 1200) .
1109 10,
1000 1000]
900 900
809 80
709 700
609 VG BE 54| 600 VG 54)
509 500
S w— e T
300 300
209 200
109 109
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+RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
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BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m
BLE CH39 2480MHz
Vertical Fundamental
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s
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2
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Condition < PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
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2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO0 2402MHz

Horizontal Vertical
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Peak
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BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CHOO 2402MHz

Horizontal Vertical
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BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH19 2440MHz

Horizontal Vertical

1 (@BuVim) Date: 2023.04.21 A @y Date: 20230421
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BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH19 2440MHz
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BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal Vertical
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Peak
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BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Horizontal Vertical
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Date: 2023.04.21 A a8 Date:2023.04.21
130 1300
1200 1200
1100 104
100 1000
909 904
800 o0
700 704
609 G 54 60 Ao 54
500 50 —]
100 e T e B e — B e e e
309 304
200 204
100 100
5600 72000 300, 74000 75000, 75005 000, 18000 600 2000 73000 74000, 75000 76000 006 18000
Frequency (Miz) Frequency (MHz)
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Emission above 18GHz

2.4GHz BLE (SHF @ 1m)
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2.4GHz 2400~2483.5MHz

BLE SHF
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Emission below 1GHz

2.4GHz BLE (LF)

BLE 2.4GHz 2400~2483.5MHz

BLE LF

Horizontal Vertical
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QP/
Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

<4Mbps>

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)
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Il
o0 [ 001 AVG 54
S~ e
T o
Site 2 03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL
e e s B e s
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CHO2 2404MHz

Vertical

Fundamental
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RBW:1000.000KHz VBW:0.560KHz SWT:Auto

oo
p
)
" D e B R Nttt
40.0] 40.0| T
"
Site :03CH22-HY Site 03CH22-HY
Condition < PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
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o
p
w L
o d
T tn,n/*_\__,___‘,/_——-———'”—/ e —————
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Condition AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_220706 VERTICAL

+ RBW:1000.000KHz VBW:0560KHz SWT:Auto
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Report No. : FR2D0206-01B

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Horizontal

Fundamental
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4 S soqf MWHWMW
e
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+ AV6_54 3m LE2CO4AIBEN_220706 HORTZONTAL
+ RBW:1000.000KHz VBW:0560KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Horizontal
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+ RBW:1000.000KHz VBW:0,560KHz SWT:Auto
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Report No. : FR2D0206-01B

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz

Vertical
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Peak
o R I
o
p
o d
] tn,n___’_'_____,___,_‘—————/"“—_J
e T A A
Condition AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_220706 VERTICAL
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FCC RADIO TEST REPORT

Report No. : FR2D0206-01B

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH39 2441MHz
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RBW:1000.000KHz VBW:0.560KHz SWT:Auto
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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